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Test Report Certification

Applicant - ATake Digital Technology Shenzhen Co., Ltd.
Manufacturer - ATake Digital Technology Shenzhen Co., Ltd.
EUT Description : Wireless Mouse

(A) MODEL NO.: AMB-700

(B) SERIAL NO.: N/A

(C) POWER SUPPLY: DC 3.0V (“AAA” batteries 2X)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.249: 2008
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section15.249 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : December 21, 2011-January 4, 2012
P dby:
repared by A 5, ) / " /
Apple (
(Engineer)
Approved & Authorized Signer : @
{ .
Lanrrod \v’
(Manager)

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

EUT

Model Number
Power Supply
Operate Frequency
Applicant

Address

Manufacturer
Address

Date of sample received :

Date of Test

Wireless Mouse

AMB-700

DC 3.0V (“AAA” batteries 2 X)
2402.000-2478.000MHz

ATake Digital Technology Shenzhen Co., Ltd.

13" Building, The 4™ Industry Park, Han Shui Ko, Kong
Ming Town, Shenzhen City, China

ATake Digital Technology Shenzhen Co., Ltd.

13" Building, The 4™ Industry Park, Han Shui Ko, Kong
Ming Town, Shenzhen City, China

December 21, 2011

December 21, 2011-January 4, 2012

1.2.Description of Test Facility

FCC ID: WWLAMB-700

EMC Lab

Name of Firm
Site Location

Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

ACCURATE TECHNOLOGY CO. LTD

F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



1.3.Measurement Uncertainty

FCC ID: WWLAMB-700

Conducted Emission Expanded Uncertainty

Radiated emission expanded uncertainty
(9kHz-30MHz)

Radiated emission expanded uncertainty
(30MHz-1000MHz)

Radiated emission expanded uncertainty
(Above 1GHz)

Page 5 of 52

2.23dB, k=2

= 3.08dB, k=2

= 4.42dB, k=2

= 4.06dB, k=2

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



Table 1: List of Test and Measurement Equipment

2. MEASURING DEVICE AND TEST EQUIPMENT
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Kind of equipment | Manufacturer Type SIN Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 15, 2012
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 15, 2012
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 15, 2012
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 15, 2012
Loop Antenna Schwarzbeck I(zl\(;I1281516 1516131 Jan. 15, 2012
Bilog Antenna Schwarzbeck VULB9163 9163-323 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 15, 2012
Horn Antenna Schwarzbeck BBHA9170 | 9170-359 Jan. 15, 2012
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 15, 2012
LISN Schwarzbeck NSLK8126 8126431 Jan. 15, 2012

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



3. SUMMARY OF TEST RESULTS
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FCC Rules Description of Test Result

Section 15.207 Conducted Emission N/A

Section 15.249(a) Fundamental and Harmonics Radiated | Compliant
Emission

Section 15.249(d) Spurious Radiated Emission Compliant

Section 15.249(d) Band Edge Compliant

Section 15.203 Antenna Requirement Compliant

Remark: “N/A” means “Not applicable”.

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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4. FUNDAMENTAL AND HARMONICS RADIATED EMISSION

FOR SECTION 15.249(A)

4.1.Block Diagram of Test Setup

4.1.1.Block diagram of connection between the EUT and simulators

EUT

(EUT: Wireless Mouse)

4.1.2.Semi-Anechoic Chamber Test Setup Diagram

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Cable T
0.8 METER

l

GROUND PLANE

(EUT: Wireless Mouse)

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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4.2.The Emission Limit

4.2.1.For intentional radiators, According to section 15.249(a), Operation within the
frequency band of 2.4 to 2.4835GHz, The fundamental field strength shall not
exceed 94 dBuV/m and the harmonics shall not exceed 54 dBu\V/m.

Fundamental Field Strength of Fundamental | Field Strength of harmonics
Frequency (millivolts/meter) (microvolts/meter)
902-928MHz 50 500
2400-2483.5MHz 50 500
5725-5875MHz 50 500
24.0-24.25GHz 250 2500

4.2.2.According to section 15.249(e), as shown in section 15.35(b), the peak field
strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation.

4.3.Configuration of EUT on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

4.3.1. Wireless Mouse (EUT)

Model Number :  AMB-700
Serial Number  :  N/A
Manufacturer . ATake Digital Technology Shenzhen Co., Ltd.

4.4.0perating Condition of EUT
4.4.1.Setup the EUT and simulator as shown as Section 4.1.
4.4.2.Turn on the power of all equipment.

4.4.3. Let the EUT work in TX modes measure it. The transmit frequency are 2402.000
- 2478.000 MHz MHz. We are select 2402.000MHz, 2442.000MHz,
2478.000MHz TX frequency to transmit.

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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4.5.Test Procedure

FCC ID: WWLAMB-700

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bi-log
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement. The EUT was tested in 3 orthogonal planes.

The bandwidth of test receiver is set at 120kHz in 30-1000MHz. and set at 1MHz in
above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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4.6.The Field Strength of Radiation Emission Measurement Results

PASS.
Date of Test: December 24, 2011 Temperature:  25°C
EUT: Wireless Mouse Humidity: 50%
Model No.: AMB-700 Power Supply: DC 3.0V
Test Mode:  TX 2402.000MHz Test Engineer: Pei

Fundamental Radiated Emissions

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV |PEAK | AV | PEAK | AV | PEAK

2402.000 | 95.78 | 110.93 -7.45 88.33 | 103.38 | 94 114 -5.67 | -10.62 | Vertical
2402.000 | 96.17 | 110.86 -7.45 88.72 | 103.41 94 114 -5.28 | -10.59 | Horizontal

Harmonics Radiated Emissions

Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBu\V/m) Margin(dB) Polarization
(MHz2) AV PEAK | Corr. AV | PEAK AV PEAK AV PEAK

4804.000 | 42.91 47.71 -0.30 42,61 | 4741 54 74 -11.39 | -26.59 | Vertical
7206.000 41.58 46.44 2.97 4455 | 4941 54 74 -045 | -24.59

7206.000 | 42.84 47.94 2.97 45.81 | 50.91 54 74 -8.19 | -23.09 | Horizontal

Note:
1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761




Date of Test:

EUT:

Model No.:
Test Mode:

December 24, 2011 Temperature:
Wireless Mouse Humidity:
AMB-700 Power Supply:
TX 2442.000MHz Test Engineer:

Fundamental Radiated Emissions

25°C
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50%

DC 3.0V

Pei

Frequency | Reading(dBuV/m | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) ) Corr.
AV PEAK AV PEAK AV PEAK AV PEAK
2442.000 | 95.76 | 110.91 -7.35 88.41 | 103.56 94 114 -5.59 | -10.44 | Vertical
2442.000 | 95.89 | 110.95 -7.35 88.54 | 103.60 94 114 -5.46 | -10.40 | Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) ) Corr.
AV PEAK AV PEAK AV PEAK AV PEAK
4884.000 | 44.78 48.07 0.15 4493 | 48.22 54 74 -9.07 | -25.78 | Vertical
7326.000 | 41.27 46.39 3.25 4452 | 49.64 54 74 -9.48 | -24.36
4884.000 | 41.89 46.06 0.15 42.04 | 46.21 54 74 -11.96 | -27.79 )
Horizontal
7326.000 | 40.28 44.33 3.25 4353 | 47.58 54 74 -10.47 | -26.42
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761




Date of Test:

EUT:

Model No.:
Test Mode:

December 24, 2011 Temperature:
Wireless Mouse Humidity:
AMB-700 Power Supply:
TX 2478.000MHz Test Engineer:

Fundamental Radiated Emissions

25°C
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50%

DC 3.0V

Pei

Frequency | Reading(dBuV/m | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) ) Corr.
AV PEAK AV PEAK AV PEAK AV PEAK
2478.000 | 96.24 | 111.18 -7.37 88.87 | 103.81 94 114 -5.13 | -10.19 | Vertical
2478.000 | 96.21 | 111.19 -7.37 88.84 | 103.82 94 114 -5.16 | -10.18 | Horizontal
Harmonics Radiated Emissions
Frequency | Reading(dBuV/m | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) ) Corr.
AV PEAK AV PEAK AV PEAK AV PEAK
4956.000 | 43.27 47.67 0.51 43.78 | 48.18 54 74 -10.22 | -25.82 Vertical
ertica
7434.000 43.87 46.51 3.66 47.53 50.17 54 74 -6.47 -23.83
4956.000 40.93 45.64 0.51 41.44 46.15 54 74 -12.56 | -27.85 ]
Horizontal
7434.000 | 38.67 42.60 3.66 42.33 | 46.26 54 74 -11.67 | -27.74
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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5. SPURIOUS RADIATED EMISSION FOR SECTION 15.249(D)

5.1.Block Diagram of Test Setup

5.1.1.Block diagram of connection between the EUT and simulators

EUT

(EUT: Wireless Mouse)

5.1.2.Semi-Anechoic Chamber Test Setup Diagram

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Cable T
0.8 METER

l

GROUND PLANE

(EUT: Wireless Mouse)

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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5.2.The Emission Limit For Section 15.249(d)

5.2.1.Emission radiated outside of the specified frequency bands, except for harmonics,
shall be comply with the general radiated emission limits in Section 15.209.

Radiation Emission Measurement Limits According to Section 15.209

Limit
Frequency Field Strength of Field Strength of | The final measurement
(MHz2) Quasi-peak Value | Quasi-peak Value in band 9-90kHz,
(microvolts/m) (dBpV/m) 110-490kHz and
above 1000MHz is
30 - 88 100 40 performed with
Average detector.
Except those
88 - 216 150 43.5 frequency bands
mention above, the
216 - 960 200 16 final meaSl_Jrement for
frequencies below
1000MHz is
Above 960 500 54 performed with Quasi
Peak detector.

5.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1. Wireless Mouse (EUT)

Model Number :  AMB-700
Serial Number  : N/A
Manufacturer . ATake Digital Technology Shenzhen Co., Ltd.

5.4.0perating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 5.1.
5.4.2.Turn on the power of all equipment.

5.4.3. Let the EUT work in TX modes measure it. The transmit frequency are 2402.000
- 2478.000 MHz MHz. We are select 2402.000MHz, 2442.000MHz,
2478.000MHz TX frequency to transmit.

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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5.5.Test Procedure

FCC ID: WWLAMB-700

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement. The EUT was tested in 3 orthogonal planes.

The bandwidth of test receiver is set at 120kHz in 30-1000MHz. and set at 1MHz in
above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.
The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed

with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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5.6.The Emission Measurement Result

PASS.
Date of Test: December 24, 2011 Temperature:  25°C
EUT: Wireless Mouse Humidity: 50%
Model No..  AMB-700 Power Supply: DC 3.0V
Test Mode:  TX 2402.000MHz Test Engineer: Pei
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuVv/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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Date of Test: December 24, 2011 Temperature:  25°C
EUT: Wireless Mouse Humidity: 50%
Model No.:  AMB-700 Power Supply: DC 3.0V
Test Mode:  TX 2442.000MHz Test Engineer: Pei
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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Date of Test: December 24, 2011 Temperature:  25°C
EUT: Wireless Mouse Humidity: 50%
Model No.:  AMB-700 Power Supply: DC 3.0V
Test Mode:  TX 2478.000MHz Test Engineer: Pei
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MH2z) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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6. BAND EDGES

6.1.The Requirement

6.1.1.Band Edge from 2400MHz to 2483.5MHz. Emission radiated outside of the
specified frequency bands, except for harmonics, shall be attenuated by at least 50
dB below the level of the fundamental or to the general radiated emission limits in
Section 15.209, whichever is the lesser attenuation.

6.2.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.2.1. Wireless Mouse (EUT)

Model Number :  AMB-700
Serial Number  :  N/A
Manufacturer . ATake Digital Technology Shenzhen Co., Ltd.

6.3.0perating Condition of EUT
6.3.1.Setup the EUT and simulator as shown as Section 4.1.
6.3.2.Turn on the power of all equipment.

6.3.3. Let the EUT work in TX modes measure it. The transmit frequency are
2402.000-2478.000MHz MHz. We are select 2402.000MHz, 2478.000MHz TX
frequency to transmit.

6.4.Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find
out the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and
upper band-edges of the emission:
RBW=1MHz, VBW=1MHz

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



6.5.The Measurement Result

Pass.

Page 21 of 52

Date of Test: December 24, 2011 Temperature: 25°C
EUT: Wireless Mouse Humidity: 50%
Model No.:  AMB-700 Power Supply: DC 3.0V
Test Mode:  TX 2402.000MHz Test Engineer: Pei
Frequency | Reading(dBuV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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Date of Test: December 24, 2011 Temperature:  25°C
EUT: Wireless Mouse Humidity: 50%
Model No..  AMB-700 Power Supply: DC 3.0V
Test Mode:  TX 2478.000MHz Test Engineer: Pei
Frequency | Reading(dBpV/m) | Factor(dB) | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarization
(MHz) AV PEAK | Corr. AV | PEAK AV | PEAK | AV PEAK
- - - - - - - - - - Vertical
- - - - - - - - - - Horizontal
Note:

1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and
subtracting the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

3. The spectral diagrams in appendix | display the measurement of peak values.

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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7. ANTENNA REQUIREMENT

7.1.The Requirement
7.1.1.According to Section 15.203, an intentional radiator shall be designed to ensure

that no antenna other than that furnished by the responsible party shall be used
with the device.

7.2.Antenna Construction

The antenna is PCB Layout antenna, no consideration of replacement.

Antenna

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761
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APPENDIX |
(Test Curves)

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A.Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen, P.R.China

Site: 956 chamber

Tel+B6-0755-26503200
Fax:+86-0755-26503306

Page 25 of 52

Job Mo.: Bob#813 Polarization: Horzontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 117112523/
Temp. CyHum.(3%) 24 C/48% Time: 8/02/44
EUT: Wireless mouss Engineer Signature:
Maode: Tx 2402 Distance:  3m
Model: AMB-TOD
Manufacturer: ATake Digital
Naote: Report NO.: ATE20112761
o dEA
: : : : Tt 1
.l i a A a a
[ R ........................ ............................... .............. ......... LI J— ............. i
" | i i ; i ; i ;
m |
0 :
" | | |
0o : : : :
30.00m Al 50 G0 70 &0 a0 400 S0 GO0 F0d 0000 MEHz
Freqg. Reading Factor Result Lirnit Margin Height | Degres
Mo. Dretectar Remark
° (MHz) idBuvim) | (dB) | (dBuMim) | {dBuVim} | (dB) {em) | {deg}

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A. Changyuam Mew Material Port Keyuan Rd,

Science & Industry Park, Manshan Shenzhen,P.R_China

Site: 966 chamber

Tel:+86-0755-26503200
Fax:+88-0755-26503396

Job Mo.:

Test item:

Bob #812
Standard: FCC Class B 3M Radiated

EUT:
Mode: TX 2402
Model:  AMB-TOD

Radiation Test
Temp CFHum.(3%)} 24 C/48%
Wireless mouss

Manufacturer: ATake Digital

Polarization:
Power Source:

Vertical
DC 3V

Date: 11/12723/
Time: 9/02/04

Engineer Signature:

Distance:

Im

Mote:

Report NO.: ATE20112761

T dELN

w : : i
0.0 ; i : i i ; ;
30.000 40 A G0 70 @0 ann 400 SO0 G000 T0O I@000 MEHz
Freq. Reading Factor Result Limnit Margin Helght | Degres
MNo. Detector Remark
® ] MHz) | @Buvim) | (@8) | (@Buvim) | (dBuvim)| (@B) fem | (geg)

FCC ID: WWLAMB-700
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o ACCURATE TECHNOLOGY CO., LTD. Site: G088 chamber
AT c F1,Bldg.A.Changyuan New Material Port Keyuan Rd, Tel+B6-0755-265023200
Science & Industry Park Manshan Shenzhen,P.R.China Faw:+86-0755-26503306
Job Mo.: Bob #B848 Polarization:  Heorzontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 201112524
Temp | CMHum.(%) 24 C/48% Time: 13:34:10
EUT: Wireless mouss Engineer Signature:
Maode: TX 2402 Distance: 3m

Model:  AMB-7O0D
Manufacturer: ATake Digital

Mote: Report NO.: ATE20112761

e dEN S m

1 limwk 12
L] [
sa
i)
a
Bl
|
an
ittt A el 8
0 WWWW .............................................
E
on
Ania. an dnan 40000 MHx
Freg. Reading Factor Result Limit  [Margin Height | Degres
No. Dwetectar Remark
° (MHz) | (dBuWim) | (dB) | (dBuVim} | (dBuMim) | (dE) fem) | {meg}
1 2402000[ 11086 | -7.45 | 10341 114.00 | -1058) peak
2 2402.000[ ©8.17 -7.45 ge72 | 2400 -5.28 AVG

FCC ID: WWLAMB-700 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A. Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park,Manshan Shenzhen, P .R_China

Site: 956 chamber

Tel+86-0755-26503200
Fax:+86-0755-26503306

Mode: > 2402
Maodel:  AMB-TOD

Job Mo.: Bob #8492
Standard: FCC Class B 3M Radiated
Testitemn: Radiation Test
Temp.[ C)MHum.(%) 24 C/48%
EUT: Wireless mouss

Manufacturer: ATake Digital

Polarization:

Power Source:

Time: 13:36:08

Engineer Signature:

Distance:

Im

Vertical
DC 3w
Date: 2011112124

MNaote: Report MO.: ATE2D112781

1Mne  dENm

1 Tk 1
L] I
5@
]
m
]
e |
an
]
&
0.0
LR Jan AN000 MEz
Freq. Reading Factor Result Limit Margin Height | Degres
No. Dhatector Remark
= (MHz) {dBuVim) | (dB) [ (dBuN/m) | {dBuVim) | (dB) L
1 2402000 110.83 -T.45 103.38 114.00 | -10.62] peak
2 2402000 9578 -T.45 B8.33 2400 | 567 AVG

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A.Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_.China

Site: 966 chamber

Tel+88-0755-26503280
Fax:+88-0755-26503396

Mode: TX 2402
Model:  AMB-70D

Job Mo.: Bob #3628
Standard: FCC Class B 2M Radiated
Testitem: Radiation Test
Temp.[ CyHum.(3%) 24 C/48%
EUT: Wireless mousa

Manufacturer: ATake Digital

Polarization:

Power Source:

Time: 17:05:39

Engineer Signature:

Distance:

3Im

Heorzontal
DC 3V
Date: 2011112124

Mote: Report NO.: ATE20112781

mnne  dEu i

! : : Tk 1:
100
=0 i
(] ! : :
;. i
6o i : :
L]
L0 {
™ :
2 s
100 : : :
AN 00 a0 Slan G000 Foon annm 1onon TEI00. NMH
Freq. Reading Factor Result Limmit Margin Height | Degres
MNo. Drefechor Remark
¢ (MHz) {dBuVim) | (dB) | (dBuVim) | (dBuVim) | (dB) jem) | ddeg)
1 7206.000[ 47.04 2087 50.91 7400 | -22.0d peak
2 7206.000[ 4284 2087 45 81 5400 [ -0 AVG

FCC ID: WWLAMB-700

Page 29 of 52

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A. Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen,P.R.China

Tel:+86-0755-26503200
Fax:+86-0755-26503306

Site: 856 chamber

EUT:

Maode|

Job No.:

Bob #8686
Standard: FCC Class B 3M Radiated
Test item:

Radiation Test
Temp. CpMHum.(3%)} 24 C/48%

Wireless mouss

Bode: TX 2402
l:  AMB-TOD
Manufacturer: ATake Digital

Polarization:

Power Source:
Date: 201112724
Time: 17:02-58

Engineer Signature:

Diistance:

3m

Vertical

DC 3v

Mote:

Report NO.: ATE20112761

mnE  dEm

: : Tt 1
100 i i i
o | s
i @ :
n @ - :
8 : :
il
4
b
El]
1o : : :
A0 a0 Sa0n 000 F000 anoa f10nna 1E000. D ME=
Freq. Reading Factor Result Limnit Margin Detector | HESONE | Degrea |
Ne. (MHz} {dBuNim ) (dB} (dBuVim) | (dBuV/m) | (dB) ’ {cm) | (deg.)
1 4304.000( 47.71 -0.30 47 41 74.00 -26.59 peak
2 4304 .000( 4291 -0.30 4281 5400 |-11.38 AVG
3 7206.000( 4644 2.87 40.41 74.00 -24 58 peak
4 7206.000( 41.58 2.87 44 55 54.00 D45 | AVG

FCC ID: WWLAMB-700
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Page 31 of 52

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer: ATake Digital

Job No.: Bob #895

Standard: FCC Class B 3M Radiated
Test item: Radiation Test

Temp.( C)Hum.(%) 25 C/50 %
EUT: Wireless mouse

Mode: TX 2402

Model: AMB-700

Polarization: Horizontal
Power Source: DC3V
Date: 2011/12/26

Time: 11:25:08

Engineer Signature: Bob

Distance: 3m

Note: Report No.:ATE20112761

70.0 dBuV/m
limit1: =
B e e O e A B e L L M T
40
30
20
10
0.0
18000.000 20000 25000.0MHz
Freq. Reading Facter Result Limit |Margin Height | Degree
No. | (MHz) |(dBuvim)| (dB) |(dBuV/m)|(dBuvim)| (dB) | %™ | cm) | (deg) | Remerk

FCC ID: WWLAMB-700

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Page 32 of 52

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: Bob #894 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC3V
Testitem: Radiation Test Date: 2011/12/26
Temp.( C)/Hum.(%) 25 C/50 % Time: 11:20:46
ELlT: Wireless mouse Engineer Signature: Bob
Mode: TX 2402 Distance: 3m
Model:  AMB-700
Manufacturer: ATake Digital
Note: Report No.:ATE20112761

700  dBuV/m

limit1: —_—

60

50

40

30

20

10

0.0

18000.000 20000 25000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree

No. | ‘MHz) |(dBuv/m)| (dB) |(dBuV/m) |(dBuVim)| (dB) | ¥ | (cm) | (deg) | Remak

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A, Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen P .R.China

Site: 968 chamber

Tel:+86-0755-28503200
Fax:+86-0755-26503306

Job Mo.: Baob #EB14

Test item: Radiation Test

EUT: Wireless mouss
Mode: TX 2442
Model: AMB-TOD
Manufacturer: ATake Digital

Standard: FCC Class B 3M Radiated

Temp{ CMHum. (%) 24 C/48%

Polarization:

Power Source:
Date: 11712723/
Time: S/03/068

Engineer Signature:

Diistance:

3Im

Horizontal
DC av

Mote: Report NO.: ATE201127861

oo HE LM Vi

30,000 40 s &0 7O

ann 400

S0 G000 F0O I@00D MEx

Freq. Reading
(MHz) (dBuMim )

Factor
(dB)

Result
(dBuim}

Limit
{dBuVim)

Margin
(dB)

Detechor

Height

{m]

Diegres
{deg.}

Remark

FCC ID: WWLAMB-700
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ACCURATE TECHNOLOGY CO., LTD.

Site: 966 chamber

F1,Bldg.A.Changyuan Mew Material Port Keyuan Rd, Tel+86-0755-26503200
Science & Industry Park Manshan Shenzhen, P R.China Fan:+86-0755-20503306
Job Mo.: Bob#B15 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 1112723/
Temp.[ C}Hum.(%) 24 C/48% Time: /0347
EUT: Wireless mouss Enginear Signature:
Maode: TX 2442 Distance: 3m
Model:  AMB-7OD
Manufacturer: ATake Digital
Mote: Report NO.: ATE20112781
OO0 B
; ; ; ; ; it
a i i i i i i i
=] ........................ .............. .............. ‘7
" j j s — | |
» ; :
m : i E |
" i i i — i i
0o ' E ' E : E E
30000 Al 50 G0 T0 &0 ann 400 Sa0 E000 TOO 10000 MEHEz
Freq. Reading Factor Result Limnit Margin Height | Degres
No. Detechor Femark
° MHz) | (@BuVim) | (dB) | (dBuVim) | (dBuvim)| (dB) fom) | (deg)

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A.Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park Manshan Shenzhen, P.R.China

Tel:+86-0755-28503200
Fax:+86-0755-26503306

Site: 968 chamber

Manufacturer: ATake Digital

Job Mo.: Bob #844

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp. OCMHum.(%} 24 C/48%
EUT: Wireless mouss

Mode: TX 2442

Maodel:  AMB-TOD

Polarization:

Power Source:

Time: 13:24:53

Engineer Signature:

Diistance:

3Im

Horizontal
DC av
Date: 201112124

Mote:

Report NO.: ATE20112761

1m0

mne  dEtSim

40000 MEHz
Freq. Reading Factor Result Limit  |[Margin Hedght | Degres
Mo Dretectar Femark
° | ez | @euwvim) | (@e) | (@Buvim) | (@Buvim) | (@B) em) | feea)
1 2442000 110.85 -7.35 103.80 114.00 | -10.40 peak
2 2442.000( 89589 -7.35 B2 54 84.00 548 AVG

FCC ID: WWLAMB-700

Page 35 of 52

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A . Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen, P R.China

Site: 986 chamber

Tel+B86-0755-26503280
Fax:+86-0755-26503306

Job Mo.: Bob #B845

Testitem: Radiation Test

EUT: Wireless mouss
Mode: TX 2442

Model: AMB-TOD
Manufacturer: ATake Digital

Standard: FCC Class B 3M Radiated

Temp( CMHum.(%) 24 C/48%

Polarization:

Power Source:

Time: 13:27:38

Engineer Signature:

Distance:

3m

Vertical
DC 3V
Date: 201112524

Maote: Report MO.: ATE20112781

nne  dESm

40000 MEHz
Freqg. Reading Factor Result Limit  [Mangin Height | Degres
Ma. Detectar Remark
° MHz) | (@Buvim) | (dB) | (dBuvim} |dBuvim)| (dB) fom) | (oeg)
2442000 110.01 -7.35 102.56 114.00 | -10.44 peak
2 2442000 95.76 -7.35 B2 24.00 -5.50 AVG

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A. Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China

Site: 966 chamber

Tel+B86-0755-26503280
Fax:+288-0755-26503306

Job Mo.: Bob #B63

Mode: TH 2442
Model: AMB-TOD

Manufacturer: ATake Digital

Standard: FCG Class B 3M Radiated
Testitem: Radiation Test
Temp., OCMHum.(%) 24 C/48%
EUT: Wireless mouse

Polarization:

Power Sournce:
Date: 2011/12724
Time: 16:56:03
Engineer Signature:

Distance:

3Im

DC 3V

Horizontal

Mote: Report NO.: ATE20112761

1mne  dENSm

: : Tt 1
00 5 ! 5
50 : E
oo : @
m : ' ?
0 i i
il L T ...................................................................
: /]
an WWMMMM
O
n :
o : ; ;
A0 000 S0 G000 000 il nnon 1&ED00. 0MHE
Freq. Reading Factor Result Limmit Margin Hedght | Degres
MNo. Detector | Remark
. (MHz) (dBuVinn) (dE) (dBuim) | (dBuVim) | (dB) fem) | {deg.)
1 4864 000| 46.06 0.15 4621 74.00 -27.7TH peak
2 4864 000| 41.82 0.15 42 04 54.00 -11.84 AVG
3 732G6.000| 4433 3.25 47.58 74.00 -26.43 peak
4 732G6.000| 4028 3.25 43.53 54.00 -10.47 AVG

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A,Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China

Site: B56 chamber

Tel:+86-07535-26503280
Fax:+88-0755-26503308

Job No.:

Temp.(
EUT:

Madel:

Bob #B62
Standard: FCC Class B 3M Radiated
Test item:

Radiation Test
C)yHum.(%) 24 C/48%

Wireless mousa
Maode: TH 2442
AMB-TOD
Manufacturer: ATake Digital

Polarization:

Power Source:
Date: 2011112524
Time: 18:54:07
Engineer Signature:

Distanca:

3m

Vertical
DC 3w

Naote:

Report MO ATE20112761

Tne  dE S

100

10.0
0 i o S 10nom 1IN0 NMHE
Freq. Reading Factor Result Limmit Margin Height | Diegres
MNo. Detector = | Remant
. (MHz) {dBuVim) | (dB) | (dBuVim) | (dBuVim) | (dB) fem) | (deg
1 4884 000 48.07 0.15 4822 7400 | -2574 peak
2 4884 000 4478 0.15 44.03 5400 | -807| AVG
3 7326.000| 46.30 2.25 40 64 7400 | -24.29 peak
4 73I26.000| 41.27 2.25 44 52 5400 | 048] AVG

FCC ID: WWLAMB-700
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503220
Fax:+86-0755-26503396

Page 39 of 52

Job No.:

Temp.(
EUT:
Mode:
Model:

Bob #896
Standard: FCC Class B 3M Radiated
Test item:

Radiation Test

C)/Hum.(%) 25 C/50%
Wireless mouse

TX 2442
AMB-700
Manufacturer: ATake Digital

Polarization: Horizontal
Power Source: DC3V
Date: 2011/12/26

Time: 11:30:31

Engineer Signature: Bob

Distance: 3m

Note: Report No..:ATE20112761

70.0

dBuV/m

himit1:

40
30
20
10
0.0
18000.000 20000 25000.0MHz
e (iﬂrm') (533% F(il%t;)r (dgi%jflr:n) (dIéLn\q/iftm) szg)in Detector | "CO | g | Remrk

FCC ID: WWLAMB-700
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ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Page 40 of 52

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: Bob #897

Mode: TX 2442
Model:  AMB-700

Manufacturer: ATake Digital

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)/Hum.(%) 25 C/50 %
ElT: Wireless mouse

Polarization:  Vertical
Power Source: DC3V
Date: 2011/12/26
Time: 11:34:51

Engineer Signature: Bob

Distance: 3m

Note: Report No.:ATE20112761

700 dBuV/m

limit1:

Bl F-csmccciciaiciadidiccesadaiscisscasssdalessssssissssssssssssisssssssadssssssssssdssssessasssssssssissisasisdesiadesdaansaann

. T
30
20
10
0.0
18000.000 20000 25000.0MHz
e (ﬁﬁﬂ‘) (ngislifr;?) F(?Jg;)r (ng‘f,i’,“,L) (déLn\}i;m) N}?ig)in Detector | "C0N | “agy, | Femark

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park,Manshan Shenzhen,P.R.China

Site: 986 chamber

Tel:+B6-0755-26503280
Fax:+286-0755-26503306

EUT:
Maode:
Madel

Job Mo.:

Test itemn:

Bob #B17
Standard: FCC Class B 3M Radiated
Radiation Test
Temp Cy¥Hum.(%) 24 C/48%

Wireless mouse
TX 2478
: AMB-TOD

Manufacturer: ATake Digital

Polarization:

Power Source:
Date: 1112723/
Time: /05724

Engineer Signature:

Distanca:

3m

Horizontal
DC 3v

Note: Report NO.: ATE20112781
mo  dEsm
AR A
i IR W S OO 8
N

n ! :
o | | | P | ;
a0, 00 oD W &0 7080 ann 4000 S0 GO0 TOO UG0D0 MEHz
Freqg. Reading Factor Result Limit  [Mangin Height | Degres
Ma. Detector Remark
® | MHz) |@Buvim) | (¢8) | (@Buvim) | (@Buvim) | (dB) em) | (geg)

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A.Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen,P.R.China

Tel+88-0755-26503200
Fax:+B6-0755-26503396

Site: 868 chamber

Job Mo.: Bob#B16 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 111127230
Temp | CyHum.(3%) 24 C/48% Time: 8'04/15
EUT: Wireless mouss Engineer Signature:
Mode: T 2478 Distance: 3m
Maodel:  AMB-TOD
Manufacturer: ATake Digital
Maote: Report HO.: ATEZ2D112781
D dEAm
; ; ; ; ; i
o | | | S— | |
" | a | _— j |
m @ - ;
» : i i i
" | | | o | |
0.0 : : i : :
30000 o0 50 B0 70 &0 anm 400 S0 G000 700 G000 MEHz
Freq. Reading Factor Result Limit  |(Margin Height | Degres
MNo. Detectar Femark
° | MHz) | (@Buwvim)| (dB) | (dBuvim) |(dBuvim)| (dB) tom) | (aeg)

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A. Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Manshan Shenzhen P .R.China

Tel:+88-0755-26503200
Faw:+26-0755-26503306

Site: 956 chamber

Mode: TX 2478
Model:  AMB-7O0D

Job Mo.: Bob #B47

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp. CMHum.[3%) 24 C/48%

EUT: Wireless mouss

Manufacturer: ATake Digital

Polarization: Horzontal

Power Source:

DC 3w

Date: 2011/12524

Time: 13:32:18

Engineer Signature:

Distance: 3m

Maote: Report NO.: ATE20112761

mne  dE S m

10D

Pl
1om
A0 D a0 AN000 MEHz
Freq. Reading Factor Result Limnit Margin Height | Degres
MNo. Defectar Remark
° (MHz} {dBuVim ) (dB) (dBuVim)} | (dBuVim} | (dB) jom) | (deg.}
2478.000( 111.18 -7.37 103.82 114.00 | -10.18 peak
2 2478.000( 96.21 -7.37 B3 84 24.00 -5.18( AVG

FCC ID: WWLAMB-700
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J ACCURATE TECHNOLOGY CO., LTD. Site: 866 chamber
AT c F1.Bldg.A Changyuan Mew Material Port Keyuan Rd, Tel+38-0755-26303280
Soience & Industry Park Manshan Shenzhen,P.R.China Fan:+86-0755-26503306
Job Mo.: Bob #B46 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 201112524
Temp [ ClMHum.(%) 24 C/48% Time: 13:30:01
EUT: Wireless mouss Engineer Signature:
Maode: TX 2478 Distance: 3m

Model:  AMB-700
Manufacturer: ATake Digital

Maote: Report MO.: ATEZD112761

e dEm

1': limwk 12
10
¥
50 1
it
il
i}
T U | S S
4n
i
i
10
A0 tid Joan 000 MEzx
Freq. Reading Factor Result Limnit Margin Height | Degres
MNo. Detector Remark
e MHz) | (@Buwim) | (9B} | (dBuVIm) | (dBuvim) | (dB) {em) | (oeg)
1 2478.000( 111.18 -7.37 103.81 114.00 | -10.18 peak
2 2478.000( 96.24 -7.37 B2.87 24.00 -5.13 AVG

FCC ID: WWLAMB-700
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¢ ACCURATE TECHNOLOGY CO., LTD. Site: 886 chamber
F1,Bldg.A& . Changyuan Mew Material Port Keyuan Rd, Tel-+88-0755-26503200
Sciemce & Industry Park, Manshan Shenzhen,P.R.China Fax:+86-0755-26503306

Job Mo.: Bob #8064

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp. CMHum.(%)} 24 C./48%
EUT: Wireless mouse

Mode: TX 2478

Model:  AMB-TOD

Manufacturer: ATake Digital

Polarization:  Horzontal
Power Source: DC 3V
Date: 201112724

Time: 18:57:58

Engineer Signature:

Diistance: 3m

Maote: Report NO.: ATE2D112761

nne  dE e

100

1onnm TEON0. OMH -
S e P P e e e 1
1 4056_000 4564 0.51 4515 74.00 -27.84 peak
2 4056_000 4093 0.51 41.44 54.00 -12.58( AVG
3 T434_000 4280 3.88 46286 74.00 -27.74 peak
4 T434_000 38.87 3.88 4233 54.00 -11.87 AVG

FCC ID: WWLAMB-700

Page 45 of 52

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20112761



ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P R.China

Site: 986 chamber

Tel+86-0755-26503280
Fax:+86-0755-26503396

Job Mo.: Bob #865

Mode: TX 2478
Model: AMB-TOD

Manufacturer: ATake Digital

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp. [ C}Hum.(%)} 24 C/48%
EUT: Wireless mouss

Polarization:

Power Sournce:
Date: 2011/12/24
Time: 16:58:51
Engineer Signature:

Distance:

Im

Vertical

DC 3V

Mote: Report HO.: ATE20112781

e dEum

10

i a0

10non 1&EIN0. OMHz
Ne. [Lrle-lla E;::r:::: F:;;h?r [dgi?.-‘l-:'lr;] mEL.L"mea M[;rag;n Denectar :ﬁ;‘ E::?gm Femark
1 4856.000| 47.67 0.51 48.18 7400 | -25.8] peak
z 4056.000| 43.27 0.51 4378 5400 |-10.22] AVG
3 7434.000| 46.51 266 5017 7400 | 23.8] peak
4 7434000 43.87 266 4753 5400 | 647| AVG

FCC ID: WWLAMB-700
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Page 47 of 52

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Wireless mouse

Job No.: Bob #899
Test item:

Temp.(

ELRT:

Mede: TX 2478
Model:  AMB-700

Manufacturer: ATake Digital

Standard: FCC Class B 3M Radiated
Radiation Test
C)YHum.(%) 25 C/50 %

Polarization: Horizontal
Power Source: DC3V
Date: 2011/12/26

Time: 11:44:35

Engineer Signature: Bob
Distance: 3m

Note: Report No.:ATE20112761

700 dBu¥/m
limit1: =—
Bl Bt it s e e L e o e S 2R LA
| e e S e A e AR e B e S e e e S e e e e e e e e e e e E e S g e e e e e
30
20
10
(1K1 ]
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin G Height | Degree | o
. (MHz) | (@Buv/im) | (dB) | (dBuVim) | (dBuV/im)| (dB) | ~°°* | (cm) | (deg) | RO™

FCC ID: WWLAMB-700
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Page 48 of 52

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Manufacturer: ATake Digital

Job No.: Bob #898

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( C)/Hum.(%) 25 C/50 %
ELIE: Wireless mouse

Mode: TX 2478

Model: AMB-700

Polarization:  Vertical
Power Source: DC3V
Date: 2011/12/26

Time: 11:40:09

Engineer Signature: Bob
Distance: 3m

Note: Report No..ATE20112761

700 dBu¥Y/m
limit1: —
60
40
TIUE B i i e e e o o o S e s s o e
20
10
0o
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) |(@Buvim)| (dB) |(dBuV/m) |(dBuvim)| (aB) |2 | cm) | (ceg) | Remerk

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1.Bldg.A.Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park, Nanshan Shenzhen P .R_.China

Site: 966 chamber

Tel:+88-0755-26503280
Fax:+86-0750-26503396

Job Mo.: Baob #832

Testitem: Radiation Test

EUT: Wireless mouss
Mode: TX 2402

Model:  AMB-TOD
Manufacturer: ATake Digital

Standard: FCC Part 15 PEAK 240G

Temp CJHum.(%) 24 C/48%

Polarization:

Power Source:
Date: 1112723/
Time: 9/22/18

Enginear Signature:

Distance:

Im

Horzontal
DC 3v

Mote: Report MO.: ATE20112761

1208 dEN'm

10

E00 MEH:

Freq. Reading
(MHz) [dBulim)

Factor
(dB)

Result
(dBu\fm}

Limit
{dBu\im)

Margin
(B}

Detechor

Hesght
{cm)

Degee
(0eg.)

Femark

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg.A.Changyuan MNew Material Port Keyuan Rd,

Science & Industry Park,Manshan Shenzhen,P.R.China

Site: 868 chamber

Tel+B8-0755-26503200
Fax:+86-0755-26503306

Job Mo.: Bob #833

Mode: TX 2402
Model:  AMB-TOD

Manufacturer: ATake Digital

Standard: FCC Part 15 PEAK 246G
Test item: Radiation Test
Temp. C)}Hum.(%) 24 C/48%

EUT: Wireless mouse

Polarization:

Power Source:
Date: 11127237
Time: 8/24/07

Engineer Signature:

Distance:

3m

Vertical
DC 3V

Note: Report NO.: ATE20112761

120.@  dENm

110

200

Mz

Mo.

Reading
(dBu\im)

Factor
(dB)

Result
(dBuvim)

Lirnit
{dBuNim)

Margin
(dB)

Detechor

Hizight

{=m)

Deg'ee
19eg)

FRemark

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHMNOLOGY CO., LTD.

F1.Bldg.A,.Changyuan Mew Material Port Keyuan Rd,
Science & Industry Park Nanshan Shenzhen, P .R_.China

Site: 956 chamber

Tel:+86-0755-26503200
Fax:+86-0755-26503386

Job Mo.: Bob #835

Testitem: Radiation Test

EUT: Wireless mouss
Mode: TX 2478

Model:  AMB-TOD
Manufacturer: ATake Digital

Standard: FCC Part 15 PEAK 2.4G

Temp  C)JHum.(%) 24 C/48%

Polarization:

Power Source:
Date: 1112723/
Time: Q2747

Engineer Signature:

Distance:

Im

Horizontal
DC 3w

Mote: Report NO.: ATEZ0112761

1208 dENm

2400 MHz

Freq. Reading
(MHz} [dBuNim)

Factor
(dB)

Result
(dBu'v/m)

Limit
{dBu\im)

Margin
(dB}

Detechor

Hesght
{cm)

Degee
{oeg.)

Remark

FCC ID: WWLAMB-700
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ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg.A Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park,Manshan Shenzhen,P.R.China

Site: 868 chamber

Tel:+88-0755-26503200
Fax:+B86-0755-26503306

Job No.: Bob #834

Testitem: Radiation Test

EUT: Wireless mouss
Mode: TX 2478

Model: AMB-TOD
Manufacturer: ATake Digital

Standard: FCC Part 15 PEAK 2.4G

Temp.[ ClHum.(%) 24 C/48%

Polarization:

Power Source:
Date: 11712723/
Time: 9/26/04

Engineer Signatures:

Distance:

3m

Vertical
DC 3V

Maote: Report NO.: ATE2D112761

1208 dESm

110

24900 MH:

Freq. Reading

Ne. (MHz) (dBuNm)

Factor
(dB)

Result
(dBuim}

Limit
{dBuVim)

Margin
(dB]

Drtechor

Heaght

e

Degee
(deg.)

Remark

FCC ID: WWLAMB-700
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